
WATER QUALITY IMPACTS OF

PURE CHLORINE DIOXIDE PRETREATMENT

AT

THE ROANOKE COUNTY (VIRGINIA) WATER TREATMENT PLANT

by

Christine Spada Ellenberger

Thesis submitted to the Faculty of the

Virginia Polytechnic Institute and State University

in partial fulfillment of the requirements for the degree of

MASTER OF SCIENCE

in

ENVIRONMENTAL ENGINEERING

Dr. Robert C. Hoehn, Chairman

Dr. Andrea M. Dietrich

Dr. Daniel L. Gallagher

December 7, 1999

Blacksburg, Virginia

Keywords:  Chlorine Dioxide, Chlorite, Chlorate



WATER QUALITY IMPACTS OF
PURE CHLORINE DIOXIDE PRETREATMENT AT

THE ROANOKE COUNTY (VIRGINIA) WATER TREATMENT PLANT

by Christine S. Ellenberger
Dr. Robert C. Hoehn, Chairman
[...]
confidence level.  The individual data are presented in Appendix Table A8 and are shown

graphically in Appendix Figures A1 and A2.

Chlorine Dioxide Generation

Chlorine dioxide was generated by a method developed by Granstrom and Lee

(1958).  Novatek provided specific directions (Novatek, 1993).  Chlorine dioxide generated

by this method is highly concentrated and contains no chlorine, ClO2
-, or ClO3

-.  The method

involves reacting potassium persulfate (2 g dissolved in 50 mL distilled, deionized water)

with sodium chlorite (4 g dissolved in 25 mL distilled, deionized water) in a gas train similar

to the one shown in Standard Methods for the Examination of Water and Wastewater,

(1995).  The overall equation for the reaction is as follows (Granstrom and Lee, 1958):

−+− ++→+ 2
4)g(28222 SO2K2ClO2OSKClO2

The reaction vessel and two ClO2 traps were 250-mL glass gas-washing bottles.  Each

vessel was wrapped with aluminum foil to avoid photolytic decomposition of the generated

oxidant.  The two ClO2 traps contained distilled water and were immersed in an ice bath to

improve the trapping efficiency.  The generated gas was purged from the reaction vessel with

nitrogen gas for approximately 45 minutes and forced through the gas train into the cold

traps.  The final vessel in the gas train was a 1500-mL Erlenmeyer flask containing aqueous

potassium iodide to reduce any ClO2 that escaped the chilled traps.  The generated ClO2

solution was a bright yellow-green color and the concentration varied from 300 mg/L to 1000

mg/L.



37

A working ClO2 solution containing approximately 50 mg/L was prepared from the

concentrated stock solution by diluting it with distilled, deionized water.  The ClO2

concentration of the working solution was determined by UV spectrophotometry at 360

nanometers (nm).  The spectrophotometer was zeroed with deionized water.  The

concentration was then calculated from Beer-Lambert’s Law, as follows:

                                                                [1]                                      bc a ∈=

Where:

a = absorbance

∈  = ClO2 extinction coefficient, 1225 M-1cm-1

b = cuvette path length

c = ClO2 concentration, M.

The ClO2 concentration was then expressed in mg/L by multiplying the molar concentration

by 67,450 mg/L/mole.

Lissamine Green B Method

Chlorine dioxide concentrations in water samples collected from within the treatment

plant and distribution system were determined by the lissamine green B method, which was

developed by Chiswell and O’Halloran (1991).  Separate standard curves were developed for

each water type (raw, clarified, and distribution system) because the background absorbances

differed markedly.  Approximately 1 L of each water was collected and purged for 25

minutes to remove any ClO2 that may have been present.  Lissamine green B (LGB) solution

(5 mL) and pH 9 buffer (10 mL) were added to each of seven, 100-mL volumetric flasks.

Each flask was filled nearly to the mark with purged sample water, then appropriate amounts



38

of the working ClO2 standard were pipetted into each flask with the tip of the pipette being

placed under the liquid surface to avoid losses of the extremely volatile ClO2.  The ClO2

standards were placed in a 1cm quartz cuvette, and the absorbance of each determined

spectrophotometrically at 614 nm.  Purged samples containing no ClO2 were used to zero the

spectrophotometer each time a standard curve was prepared.  The goal was to generate

standard curves with linear regression correlation coefficients (R2) of at least 0.999.

The standard curve developed with clarifier effluent was used during the analysis of

filter effluent.  Effluents from the GAC contactors and clearwell were analyzed for ClO2 on

several occasions, but none was found.  All samples for analysis by LGB were collected

head-space free in red glass bottles to prevent light-catalyzed decomposition reactions.

Chlorine dioxide concentrations in the distribution system were also determined by

the LGB method.  Once the sample water is mixed with the dye and buffer, the absorbance is

stable for at least one hour, even in the presence of chlorine (Chiswell and O’Halloran,

1991), and the collection and analysis of samples from six sites in the distribution system

could be completed within that time.

Buffer and lissamine green B were added to six 100-mL volumetric flasks in the

laboratory and taken to the sampling sites.  Six samples were usually collected during each

sampling trip, but these were not always at the same locations.  On some occasions,

customers at previously sampled locations turned off their outside taps in preparation for

freezing weather, and, in those instances, samples were collected from another location in the

same neighborhood.  Water from one of the sites was used in the preparation of the standard

curve, and the absorbances of the field samples were determined immediately upon return to

the laboratory.  The spectrophotometer was zeroed with the distribution system water.



39

Water Quality Impacts of Pure Chlorine Dioxide Pretreatment at
the Roanoke County (Virginia) Water Treatment Plant

C.S. Ellenberger, Engineer

Black & Veatch
Greenville, SC 29607

R.C. Hoehn, Emeritus Professor

D.L. Gallagher, Associate Professor

W.R. Knocke, Professor and Head

Charles E. Via, Jr. Department of Civil Engineering
Virginia Polytechnic Institute and State University

Blacksburg, Virginia 24061

E.V. Wiseman, Laboratory Director

R.W. Benninger, Assistant Director

Roanoke County Utility Department
Salem, Virginia 24153

and

A. Rosenblatt

CDG Technology, Inc.
Allentown, PA 18103

Introduction

Interest in chlorine dioxide (ClO2) as an alternative to chlorine for oxidation and

disinfection during water treatment has increased in recent years as utilities are required to

meet increasingly stringent halogenated disinfection by-product (DBPs) regulations.  It was

first used in the 1940s by the City of Niagara Falls, New York, to control phenolic and

chlorophenolic tastes and odors (Synan et al., 1944; McCarthy, 1944; Aston, 1947), though

its value as a disinfectant was also recognized.  Since 1970, most utilities apply ClO2 as a



40

chlorine substitute at some point in their treatment process as part of their overall DBP

control strategy (Dietrich et al., 1992b; Bissonette and Allegier, 1997).

Chlorine dioxide does not form halogenated organic by-products under typical water

treatment conditions, but two important inorganic by-products, chlorite ion (ClO2
-) and

chlorate ion (ClO3
-), are formed when ClO2 is chemically reduced.  Both of these by-products

pose potential health risks.

Chlorate ion, once formed, cannot be removed by conventional water treatment

techniques, but ClO2
- concentrations can be either reduced or eliminated by treatment with

reduced-sulfur compounds, ferrous iron compounds, granular activated carbon (GAC), and

powdered activated carbon (PAC).

In July, 1994, the United States Environmental Protection Agency (USEPA) proposed

a maximum residual disinfectant level (MRDL) of 0.8 mg/L for ClO2 and a maximum

contaminant level (MCL) of 1.0 mg/L for ClO2
- in the Disinfectant/Disinfection By-Products

(D/DBP) Rule (Federal Register, 1994).  The Final D/DBP Rule, promulgated in December

1998, retained the proposed ClO2 MRDL and ClO2
- MCL (Federal Register, 1998).  No MCL

for ClO3
- was proposed in the D/DBP Rule because health-effects data were not available at

the time it was published.

The project described in this paper was designed to provide much-needed information

regarding the fate of ClO2 following its addition at a water treatment plant (WTP) and the

development of by-products in the WTP and distribution system.  Specific objectives were

to: (1) document changes in ClO2, ClO2
- and ClO3

- concentrations throughout the Roanoke

County WTP and distribution system following ClO2 pretreatment of raw water, (2) evaluate

the effectiveness of GAC in post-filter contactors for ClO2
- removal, and (3) determine the



41

extent to which ClO2 reforms in the distribution system following post chlorination of the

treated water and the levels associated with customer complaints of odors.

Roanoke County Treatment Plant and Spring Hollow Reservoir

The Roanoke County, Virginia, Spring Hollow Water Treatment Plant, which was the

site for this research, went on-line in January, 1996.  The plant is a Trident® process plant,

which consists of upflow adsorption clarifiers followed by trimedia filters (Figure 1).  The

coagulant is hydroxylated ferric sulfate, and the dosage requirements typically are quite low

(5-10 mg/L) because the water quality is excellent throughout the year.  The coagulant is

added at a static mixer ahead of the clarifiers, and the dose is controlled by a streaming

current monitor.  

Following filtration, the water passes through two GAC contactors arranged in series,

each containing approximately 70,000 pounds (31,818 kg) of 8 X 30 mesh GAC (Cetco-

Aquatec) to an individual depth of 42 inches.  The approximate empty bed contact times

(EBCTs) were 26 and 13 minutes at treatment rates of 5 and 10 million gallons per day

(mgd), respectively.  Chlorine and fluoride are added to the GAC-treated water prior to its

storage in a 2 million gallon clearwell.

The plant serves approximately 36,000 customers with 8,850 connections.  The daily

demand during the period of this study was 2 to 3 mgd.  The plant capacity is 15 mgd at the

present filtration rate.  The plant only operates 8 hours each day in order to fill storage tanks

in the distribution system and the clearwell.  The operators typically run one unit for the

entire eight-hour period and bring a second unit on-line for part of the day.  The plant is shut

down at the end of the single, eight-hour shift.



42

GAC 
CONTACTORS

SOLIDS
HOLDING

TANK

SOLIDS TO
FUTURE

DEWATERING

BACKWASH & 
CLARIFIER FLUSH

WATER

FILTER
DECANT

F
HIGH SERVICE

PUMPS 1-4

IN-LINE
STATIC
MIXERSTRAINER

PUMP
STATION

ROANOKE
RIVER RESERVOIR

DISTRIBUTION SYSTEM

CHEMICAL
ADDITION

CHLORINE
DIOXIDE

FILTER FILTER

TREATMENT UNITS 1-3

UPFLOW
CLARIFIER

Cl2

2 MG CLEARWELL
(BAFFLED PRESTRESSED

CONCRETE GROUND 
STORAGE TANK)

Figure 1.  Roanoke County Spring Hollow Water Treatment Plant



43

The plant’s raw water source is the Spring Hollow Reservoir, which is a pump

storage reservoir, was completed in 1995 and continued filling throughout 1996.  Water is

pumped from the Roanoke River to the Reservoir during high-flow periods.  The full-pool

elevation is 1410 feet (ft) mean sea level (msl), and the maximum depth at the dam is 240 ft.

When full, the reservoir impounds 3.2 billion gallons.

Four raw-water intakes are located at elevations 1374 ft, 1344 ft, 1300 ft, and 1220 ft

msl, and raw water flows by gravity to the treatment plant through a 36-inch main.  The raw

water quality is excellent (Table 1).  Roanoke County owns a well system and also buys

water from the cities of Roanoke and Salem, but the reservoir will eventually be the main

drinking water source.

Chlorine dioxide was included in the design of the Spring Hollow Water Treatment

Plant as added insurance against problems with manganese, tastes and odors, and disinfection

by-products should they ever arise.  In the early stages of this project, manganese levels were

at times elevated, but they were low during most of the study period because the reservoir

thermally destratified in November and became uniformly aerobic from surface to bottom,

preventing the release of manganese from the bottom sediments.

Table 1.  Spring Hollow Reservoir Raw Water Characteristics

Characteristic Average Range

Turbidity, ntu 2.9 1.6-5.6

Total Organic Carbon, mg/L 1.9 1.7-2.1

Alkalinity, mg CaCO3/L 132 120-143

Hardness, mg CaCO3/L 150 140-166

pH 7.5 7.2-7.8



44

Chlorine Dioxide Generation

The ClO2 generator (Figure 2) generates ClO2 by reaction of solid sodium chlorite

(NaClO2) with chlorine gas according to equation [1]:

Chlorine gas is first mixed with humidified air and then passed through two drums containing

solid NaClO2 in series.  The ClO2 production rate is a function solely of the chlorine gas feed

rate.  Infinite turndown without recalibration is possible, thus making possible the delivery of

ClO2 dosages over a wide range.  No unreacted NaClO2 enters the system because the

generated ClO2 is in the gas phase, and ClO3
- is not produced.  This  project was the first full-

scale application of the CDG Technology, Inc. process, and the County chose the equipment

because it was simple to operate and could reliably provide ClO2 dosages over a wide range.

The generated ClO2 is injected into a raw-water side stream off the 36-inch raw-water

main through an ejector, which is a Venturi tube that creates a vacuum in the generator.  The

side stream then passes through a contactor, which consists of a network of pipes, to ensure

thorough mixing, then through an air break to release any air that accumulates in the pipe,

and, finally, back to the entrance to the 36-inch main near the Roanoke River approximately

400 ft below the treatment plant.

.[1]........................................2NaCl..... + ClO2  Cl + NaClO2 2(g)2(g)2 →



45

solid 
 sodium 
chlorite

 air

chlorine
gas

   vacuum
chlorinator

 air-chlorine
mixing valve

w
at

er
 solid
sodium
chlorite

vacuum
source

 !

4-way valve

4-way valve

Chlorine
breakthrough
detector

chlorine dioxide

Figure 2.  Schematic: full-scale gas:solid™ chlorine dioxide generator

gas



46

Experimental Methods

Sample Collection and Preservation Methods

During the study, water samples were collected in acid-washed Nalgene bottles from

a variety of locations within the treatment plant and distribution system for analyses of ClO2

and its by-products.  Samples were collected within the treatment plant two to four hours

after plant startup to ensure that equilibrium had been reached.

 Sampling locations included: (1) raw water following ClO2 addition but before

coagulant addition, (2) clarifier effluent (filter-applied), (3) filter effluent, (4) post-filter GAC

contactor effluent, and (5) clearwell effluent.  Sample lines were flushed for approximately

ten minutes, and sample bottles were rinsed several times before the samples were collected.

The samples were immediately purged with nitrogen gas for at least ten minutes to remove

ClO2, then preserved with ethylenediamine (approximately 50 mg/L) to prevent reactions

between chlorine and ClO2
- (Dietrich et al., 1992a).  Samples were then refrigerated until

they could be analyzed.

Chlorite and Chlorate Ion Analyses

Chlorite and chlorate were analyzed by ion chromatography (IC).  The IC method

was a modification of USEPA Method 300B (Pfaff et al., 1989), which requires ClO2
-

samples to be analyzed immediately with no preservative.  Research by Dietrich et al.

(1992a) has shown that a ethylenediamine can be added to the samples to increase the

stability of ClO2
- to 18 days.  A Dionex (Sunnyvale, CA) Ion Chromatograph 2010i module

equipped with a CDM3 conductivity detector, analytical gradient pump, Ionpac AS9-HC

analytical column, and an Ionpac AG9-HC guard column.  The eluant was 9.0 mM sodium

carbonate dispensed at a flow rate of 1.0 mL/min and the sample loop volume was 100 mL.



47

Suppression was achieved with an Anion Self-regenerating Suppressor II in the recycle

mode, and the detector output range was 3 microsiemans (µS).  Fresh eluant was prepared

each day the analyses were performed and purged with helium for up to three hours before

use to remove gases that might obscure peaks of interest.  The background conductivity was

approximately 27 µS.

Samples were warmed to room temperature before analysis and all samples and

standards were filtered through an in-line 0.45 µm filter before they were injected into the